VANN
SN

WATER & SEWER AUTHORITYU

Board of Directors Meeting

October 26, 2021
2:15pm



434.977.2970 =&
434.293.8858 i
www.rivanna.org &

695 Moores Creek Lane | Charlottesville, Virginia 22902-9016

BOARD OF DIRECTORS

Regular Meeting of the Board of Directors of the Rivanna Water & Sewer Authority

DATE: October 26, 2021
LOCATION: Virtually via ZOOM
TIME: 2:15 p.m.

AGENDA

1. CALL TO ORDER

2. STATEMENT FROM THE CHAIR

3. MINUTES OF PREVIOUS BOARD MEETINGS
a. Minutes of Regular Board Meeting on September 28, 2021

4. RECOGNITION
a. Resolution of Appreciation for Chip Boyles

5. EXECUTIVE DIRECTOR’S REPORT

6. ITEMS FROM THE PUBLIC

7. RESPONSES TO PUBLIC COMMENTS

8. CONSENT AGENDA
a. Staff Report on Finance
[...]
2. Amend the FY 2022 - 2026 Capital Improvement Plan to increase the project budget by $2.4
M to a total project budget of $10 M.



Wastewater
Rates and Charges for FY 21-22

PRESENTED TO THE BOARD OF DIRECTORS VANN
BY LONNIE WOOD, DIRECTOR OF FINANCE & Rl A
ADMINISTRATION m
S/

OCTOBER 26, 2021 WATER & SEWER AUTHORITY




2020 Wastewater Allocations

In accordance with the 2014 “Wastewater Projects Cost Agreement”, RWSA was required to
assess the actual wastewater flows from the City and ACSA by 2015, and every 5 years
thereafter.

Our presentation in August reviewed the findings of the 2020 wastewater assessment, using
metered data from 2019, which highlighted the positive efforts of the City and ACSA to reduce
inflow and infiltration into the RWSA wastewater collection system.

- 41% flow reduction from the City; $21.3 M investment in sewer pipe rehab since 2009
- 13% flow reduction from the ACSA; $12.6 M investment in sewer pipe rehab since 2009
- 30% total system flow reduction; $134 M investment in sewer facilities by RWSA since 2009

Flow reductions will delay costly upgrades within the collection system and Moores Creek
Wastewater Treatment Plant



Change in Wastewater Flows =
Change in Charges

Flow changes will result in a RWSA charge adjustment of $434,000 to
the City (reduction) and ACSA (increase), to be effective on October
1, 2021 for FY 2021 — 2022.

» Total estimated City Charges will be reduced from $15.9 to $15.5 M = 2.9%
decrease

» Total estimated ACSA Charges will be increased from $21.1 to $21.5 M = 2.3%
increase

»No change in the RWSA budget of $38.9 M for FY 21-22



Resolution:
Proposed Rates and Charges for FY 21-22

WHEREAS, the Rivanna Water and Sewer Authority Board of Directors
has reviewed the proposed budget and associated wastewater rates and

ChargeS fOf FISC&' Year 2021'2022, and | Wastewater Rates & Charges
Urban Area
ACSA & City Operating S 2.517  Per1,000 gallons
. . City Debt Service S 376,036 Per month
WHEREAS, the Rivanna Water and Sewer Authority conducted a ACsA__Debt Service $ 337,983 Per month

public hearing on October 26, 2021 after advertising the actual date fixed
for the public hearing in the Daily Progress on October 6, October 7, and e
October 12, 2021, ACSA  Debt Service

wn

33,669 Per month
618 Per month

wn

NOW, THEREFORE, BE IT RESOLVED that the Rivanna Water scattsville

ACSA  Operating

and Sewer Authority hereby approves the Rate Schedule for FY 2021- ACsA_ Debt Service
2022, to be effective on October 1, 2021.

wn

27,189 Per month
824 Per month

wn




Questions?

Actions to be Considered by the Board:

1. Conduct a Public Hearing on the proposed Rates and Charges to be
effective on October 1, 2021.

2. Upon completion of the Public Hearing, a motion, second and vote to
approve the Resolution will be required.




PUBLIC NOTICE

RNA%

WATER & SEWER AUTHORITY \oF

RIVANNA WATER & SEWER AUTHORITY
PUBLIC HEARING CONCERNING THE
PROPOSED WASTEWATER RATES FOR FY 2021 - 2022, EFFECTIVE OCTOBER 1, 2021

Public Hearing:

Rivanna Water & Sewer Authority will hold a Public Hearing on Tuesday, October 26, 2021, at 2:15 p.m.
during the regular Rivanna Water & Sewer Authority Board of Directors meeting. The public hearing is to
consider the following wholesale wastewater rates and charges to the City of Charlottesville and the Albemarle
County Service Authority. Adopted rates may or may not be what are advertised.

| Wastewater Rates & Charges |

Urban Area
ACSA & City Operating S 2.517 Per1,000gallons
city  Debt Service S 376,036 Per month
ACSA  Debt Service S 337,983 Per month
Glenmore
ACSA  Operating S 33,669 Per month
ACSA  Debt Service S 618 Per month
Scottsville
ACSA  Operating S 27,189 Per month
ACSA  Debt Service S 824 Per month

The Rivanna Water & Sewer Authority (Rivanna) was created by the City of Charlottesville (City) and the
County of Albemarle to provide wastewater treatment. The above fees represent Rivanna’s fees and charges to
the City and the Albemarle County Service Authority (ACSA) for these services, and are not the same as the
City and ACSA charges to individual residents and businesses. Debt Service covers capital related project costs
and are different for the City and ACSA reflecting terms of contractual agreements.

The City and the ACSA collect wastewater from individual residents and businesses and charge retail
rates that combine charges from the above schedule to reflect their service costs, including Rivanna’s
costs.

Information about the proposed budget may be obtained on the Rivanna website at rivanna.org. Please call
977-2970 ext. 0 or send e-mail to info@rivanna.org with any questions you may have.

9a



434.977.2970
695 Moores Creek Lane | Charlottesville, Virginia 22902-9016 434.293.8858
WWW.rivafina.org

IVANN
RIVA SN

WATER & SEWER AUTHORITY =/

J>

RESOLUTION

RATE SCHEDULE

WHEREAS, the Rivanna Water and Sewer Authority Board of Directors has reviewed the proposed
budget and associated wastewater rates and charges for Fiscal Year 2021-2022; and

WHEREAS, the Rivanna Water and Sewer Authority conducted a public hearing on October 26, 2021
after advertising the actual date fixed for the public hearing in the Daily Progress on October 6, October 7 and
October 12, 2021,

NOW, THEREFORE, BE IT RESOLVED that the Rivanna Water and Sewer Authority hereby
approves the Rate Schedule for FY 2021-2022, to be effective on October 1, 2021.

| Wastewater Rates & Charges

Urban Area
ACSA & City Operating S 2.517  Per 1,000 gallons
City Debt Service S 376,036 Per month
ACSA  Debt Service S 337,983 Per month
Glenmore
ACSA  Operating S 33,669 Per month
ACSA  Debt Service S 618 Per month
Scottsville
ACSA  Operating $ 27,189 Per month
ACSA  Debt Service S 824 Per month

9a



Industrial Waste
Pre-Treatment
Program

Presented to the RWSA Board of Directors

BY: PATRICIA DEFIBAUGH, LABORATORY MANAGER IVANN
OCTOBER 26,2021

WATER & SEWER AUTHORITY U




Purpose of the program

) Seaw e ol |

*Protect the sewer system and P2 f
wastewater treatment plants |4
thru limits on industrial
discharges

*Required by the
Environmental Protection
Agency and VA Department
of Environmental Quality




Virginia Pollutant Discharge Elimination
System

*\VDEQ Requirements:

*Implement a pretreatment program that complies with
the EPA’s Clean Water Act

e Submit an annual report to VDEQ on the pretreatment
program by January 315t of each year.




Discharge limits

*Pretreatment program looks at
the following constituents:
e Fats Oils and Greases (FOG)

e Metals (Manganese, Copper,
Lead, heavy metals)

“Fat-berg” in a sewer

e Nutrients (Nitrogen and
Phosphorus)

e pH (discharge must be between
6.0 and 9.0)

e Biochemical Oxygen Demand
(BOD)

_______

Acid Neutralization System




|[dentifying Industrial Users

Significant Industrial User (SIU)
o Categorical (metal finishing, semiconductor manufacturing, etc. )

> Non-categorical (discharges more than 25,000 gal/day or has potential to
adversely affect our treatment process)

*Businesses with processes that discharge pollutants of concern to
the sewer system

o Restaurants

o Breweries, Wineries

o Dentists

o Dry Cleaners




Current Industrial Permits

* We have 3 SIUs we are monitoring in the pretreatment program:

U2 (L MIKRO oo cresenn

Virginia Diodes, Inc. MAKING IT POSSIBLE ~ _—

*New permits were issued for all 3 on July 1, 2019 and will expire on June 30,
2022.

eEach industry is required to submit a semi-annual report for the periods ending
in June and December of each year.




What is a SIU?

*Has an average flow of 25,000 gpd of process wastewater OR

eContributes a process waste stream which makes up 5% or more of the average
dry weather hydraulic or organic capacity of POTW OR

°|s subject to categorical pretreatment standards OR

*Has a significant impact, either singularly or in combination with other
significant dischargers, on the treatment works or the quality of its effluent.




What is new with the industrial waste
program?

»The 2020 Virginia General Assembly enacted HB586 which requires finding out
how much PFAS (per and polyfluoralktl substances) we have in our wastewater.

o DEQ will send a Survey to Rivanna’s SIU’s to confirm current use or
manufacture of PFAS compounds.




Questions




Major Capital Projects

Construction Update

Presented By:
Scott Schiller, Engineering Manager
October 26, 2021




Recently Completed Projects



Crozet Water Treatment Plant Expansion

Increased capacity from 1to 2 MGD by modernizing plant systems

New PAC contactors, plate settlers in the sedimentation basins, chemical
building expansion, backwash storage improvements and filter rebuilds
New IP Pumps and new raw water pump and VFD added to project
Completed July 2021

Cost: $8.0 M

B T S
ister b Sauat A borte SO Wals
h’ir.r"'z\ AN, -




Crozet Water Treatment Plant Expansion

ubiil .:— i)

i

L




South Rivanna Dam Gate Repairs and Safety
Improvements

* Leakage past 36” mud gates on the north and south abutments

* Bander Smith inspected both gates and identified missing stem guides and actuator issues that were
repaired and replaced

* Improved access to the North Tower
Completed August 2021
Cost: $400K

1T
TS




Sugar Hollow Rubber Crest Gate Replacement

* Replacement of rubber gate, and electrical and
mechanical components

* Notice to Proceed —October 1, 2020

 Completion —Fall 2021

e (ost: $1.7M




Currently Under Construction



Observatory and South Rivanna WTPs — Rehabilitation
and Expansion Project

2 y SR e ST e S

* Increases OBWTP
capacity from 7.7to 10
MGD and increases
SRWTP reliability at 12
MGD

* Includes plate settlers
and new chemical
building at OBWTP, new
Alum and Fluoride
Building and 2 new
filters at SRWTP

* Notice to Proceed — May
18, 2020

* Completion—March
2023

* Budget $43M



Observatory and South Rivanna WTPs — Rehabilitation
and Expansion Project




Crozet Wastewater Flow Equalization Tank and
Pumping Station Upgrade

e Store wet-weather flow to minimize impact on downstream sewer capacity
» 1 MG Capacity and improvements to existing Crozet Pump Station No. 4

* Notice to Proceed —October g, 2020 0 .
e Completion — November 2022 &
* Budget $5.4M - .

e s




MC Lighting Improvements

Updating site lighting to improve safety and meet
Albemarle County requirements

Construction is underway with some lights to be
installed by Maintenance

Completion — February 2022

Budget $0.6 M

B
|
B
w
.
]
&
]
»
]
=3
i
¥
0¥
I
—
H




Airport Road Pump Station and Piping

Reliably connects Piney Mountain and Urban pressure zones

Will feed the Piney Mountain Tank and will be part of future Airport
pressure zone

Bids opened on 10/7

Recommendation for award in this month’s Board Packet
Completion December 2023

Recommended Budget $10 M



MC Clarifiers and Lime Silo Demolition

e Demo In-Plant Clarifiers (2) to remove safety concerns and create space
for future plant expansion

* Remove lime silo from site and demo associated electrical enclosure

 Utility relocations to facilitate clarifier demo

 Completion — May 2022

e Budget $790,000

13



Glenmore WRRF Influent Pump and VFD Addition

e New influent pump and VFD

* New exhaust fan for the wet well
e Completion—July 2022

e Budget $370,000

51127 UN
Y conpuiTs

WON OF 600

— PUMP 3 INTAKI
CHAMBER

SEE BLOWUP 1—

"1\ SECTION

147 =1




Design Phase and Upcoming
Construction Projects



MC skv Electrical
System Upgrade

Replacement of major electrical
components that are at the end
of their useful lives

Includes MCCs, transformers,
new switchgear building
Anticipate advertising for
construction bids in November
Completion 2022 - 2024
Budget $5 M

L TR T TN R R ﬂ-
S

p———

- — ==
e ey




SR River Crossing & NR Transmission Main

Rivnn ie tr ai ©

. S0 PORSEE : Overview
* Second crossing under ot S P
the South Rivanna River et _ 4 o
. « % SR 3 Fa 7 Y egen
* Evaluating specific routes 7 SO N RO o coco-rocn
[ J

Completion 2023 - 2024 G i, ORVRERL > L A G e
BUdget $6 M : ' : i . . \ 4 - . g - > - : \ y ; . I-‘ 4 —F‘rop..ﬂligr.)rnentlptianl-:.

Existing Soil Borings

nstructed Water Line

Approx. Ex. Utilities Area

Approx. Future Clarifier Location

RIVANNA

WTER. wll.u.!ml:?,' INTERNATIONAL




SRR to RMR - Birdwood to Old Garth

* Installation of a section of the 36" SRR
to RMR transfer pipeline to precede
private development and avoid costs

* Completion 2022 - 2024

* Budget $2 M

s
S
P ey e

VY ROAD (ROUTE 250)
(WIDTHVARIES)

.'.-'. - ‘ s o
[ " ] :
‘- &
(o F -~ -
- . Darrell[& King J .
AT ¥
& 2
| .
o, Atlantic Research Grolp,
o
e " . .’
. " o - r
'.

-----




Beaver Creek Dam, Pump Station & Piping
Modifications

» Upgrade the spillway to meet DCR dam safety

standards
* Replace the raw water pump station, intake, and = o _ : —"

pipe to the Crozet WTP B o e /| ] ;ﬁ
o Completion 2024 —2026 | o i LAY 3 /| Existing Raw Water Pump
* Budgetszo.oM JT0posed Spillwaya B | 8P i . Station:

Current Raw Water Pum
Station




RMR to OBWTP — Pump Station and Water Line

55
&
r
&

MCCORMICK &

Section | - RMR to Foxhaven Bl e i F{fj’;}’:;}e * Improves raw Watgr
conveyance capacity to
OBWTP

Sectionlil - Fontaine . Replaces outdated
e R R D infrastructure - 40 and 70
o a1 year old pump stations
and 110 and 70 year old
water lines

i

£y
-
o
g
o
=
o
7]
[+
|
w
w
]
=

e Completion 2024 - 2027

* Budget $30 M

WATER & SEWER AUTHORITY “='

20



Central Water Line

Improve water flow,

pressure, redundancy in

Urban System

Hydraulically connect the

OBWTP to our

transmission mains in the

center and eastern parts . £ et N S e

of the City gEte e S0 T S
Approximately 5 miles of N Yo o

24-inch and 30-inch water

main 5 v 2 |
Completion 2024-2027 P o s
Budget $31 M % .

e U
a?"

Central Water Line - Overview
WA 4 - Central WL Routing Study

0 1,300 2,600
Feet

RIVANNA

w.\*.En55{'«Ea.r.um-:=\1vy;,c INTERNATIONAL




Questions’?



	_RWSA Board Packet Cover Sheet
	1-Board Meeting Agenda October 26, 2021
	AGENDA

	2-RWSA Statement of Chair to Open Meeting
	3a-RWSA_Board_Minutes_092821_draft
	4a-RWSA Boyles Resolution
	5-1Exec Dir Report October 26, 2021
	TO:   RIVANNA WATER & SEWER AUTHORITY
	BOARD OF DIRECTORS
	FROM:  BILL MAWYER, EXECUTIVE DIRECTOR
	SUBJECT:       EXECUTIVE DIRECTOR’S REPORT
	DATE:  OCTOBER 26, 2021

	8a-1Finance Memo-Aug 2021
	MEMORANDUM
	TO:   RIVANNA WATER & SEWER AUTHORITY
	BOARD OF DIRECTORS


	8a-2RWSA FIN STMTS-AUGUST 2021
	8a-3Urban Flows Water&Wastewater-Historical Chart-Aug 2021
	8b-Operations Board Report September 2021
	REVIEWED BY: BILL MAWYER, EXECUTIVE DIRECTOR
	UWATER OPERATIONSU:

	All RWSA Water Resource Recovery Facilities (WRRFs) were in regulatory compliance with their effluent limitations during September 2021.  Performance of the WRRFs in September was as follows compared to the respective VDEQ permit limits:
	NR = Not Required
	NL = No Limit
	<QL: Less than analytical method quantitative level (2.0 ppm for CBOD, 1.0 ppm for TSS, and 0.1 ppm for Ammonia).
	Nutrient discharges at the Moores Creek AWRRF were as follows for September 2021.
	*State allocations are expressed as annual amounts.  One-twelfth of that allocation is an internal monthly benchmark for comparative purposes only.

	8c-Ongoing Projects October 26, 2021
	TO:   RIVANNA WATER & SEWER AUTHORITY
	BOARD OF DIRECTORS
	FROM: JENNIFER WHITAKER, DIRECTOR OF ENGINEERING & MAINTENANCE
	SUBJECT:       STATUS REPORT:  ONGOING PROJECTS
	DATE:  October 26, 2021
	Under Construction
	Design and Bidding
	Planning and Studies
	Other Significant Projects
	History
	Under Construction
	1. South Rivanna and Observatory Water Treatment Plant Renovations
	2. Crozet Flow Equalization Tank
	3. MC Aluminum Slide Gate Replacements
	4. Sugar Hollow Dam – Rubber Crest Gate Replacement and Intake Tower Repairs
	5. MC Exterior Lighting Improvements
	6. MC Generator Fuel Expansion
	7. MC Clarifier and Lime Silo Demolition
	8. Glenmore WRRF Influent Pump and VFD Addition

	Design and Bidding
	9. Ragged Mountain Reservoir to Observatory Water Treatment Plant Raw Water Line and Raw Water Pump Station